

Overview of Hypertension

Mohammad Shoaib Hamrah^{1*}, Mohammad Hassan Hamrah^{2,6}, Mohammad Hussain Hamrah^{3,6}, Ahmad Edris Hamrah⁶, Mohammad Naim Musammem⁴, Toba Dahi⁵ & Mohammad Hashem Hamrah⁶

¹*Center for Rural Health, School of Health Sciences, University of Tasmania, Australia*

²*Faculty of Stomatology, Kunduz University, Kunduz, Afghanistan*

³*Arya University Faculty of Medicine, Mazar-i-Sharif, Afghanistan*

⁴*Faryab Public Health Department, Faryab, Afghanistan*

⁵*Faculty of Dentistry, AbantIzzet Baysal University, Bolu, Turkey*

⁶*Dr. Mohammad Hashem Hamrah's Curative Clinic, Andkhoy, Afghanistan*

***Correspondence to:** Dr. Mohammad Shoaib Hamrah, Center for Rural Health, School of Health Sciences, University of Tasmania, Australia.

Copyright

© 2018 Dr. Mohammad Shoaib Hamrah, *et al.* This is an open access article distributed under the Creative Commons Attribution License, which permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited.

Received: 30 August 2018

Published: 21 September 2018

Keywords: *Hypertension; Pathophysiology; Cardiovascular Disease; Monotherapy*

Abstract

Hypertension is a main risk factor for stroke, heart failure, coronary and systemic atherosclerosis, and chronic kidney diseases. The prevalence of hypertension lower in high-income countries compared to in low- and middle-income countries. This article describes recent changes for the classifications, evaluation and treatment of hypertension in adults

Introduction

Hypertension is a major risk factor for stroke, heart failure, coronary and systemic atherosclerosis, and chronic kidney diseases [1]. Hypertension is responsible for 13% of all deaths, 62% of stroke, and 49% myocardial infarction [2] According to the 2017 American College of Cardiology–American Heart Association (ACC–AHA) Guideline, Hypertension is defined as systolic blood pressure of ≥ 130 mm Hg or diastolic blood pressure of ≥ 80 mm Hg (hereafter referred to as $\geq 130/80$ mm Hg). The 2017 ACC/AHA guideline for classification of blood pressure is shown in Table 1 [1,3].

Table 1: *The classification of hypertension*

Category	Systolic (mmHg)	Diastolic (mmHg)
Normal	<120	<80
Elevated	120-129	<80
Hypertension: stage 1	130-139 mm	89-89 mm Hg.
Hypertension stage 2	≥ 140	≥ 90 mm Hg

The prevalence of hypertension varies in different parts of the world. In 2000, the global prevalence hypertension was 26.4% (26.6% of males and 26.1% of females). The total number of adults with hypertension in 2000 was 972 million; 333 million in developed countries and 639 million developing countries [4]. However, a Systematic Analysis of Population–Based Studies From 90 Countries in 2010 has shown that 31.1% (1.39 billion) of the world’s adults had hypertension; 28.5% in high-income countries and 31.5% in low- and middle-income countries [5].

Pathophysiology

Hypertension is classified as primary (essential) and secondary hypertension. Primary or essential hypertension accounts for 90-95% of adult patients, and the remaining 5-10% of cases are categorized as secondary hypertension [6]. The pathogenesis of essential hypertension is unknown [7]. Primary hypertension is considered as a multifactorial disease arising from the combined interactions action of many genetic, environmental, and behavioral factors [8].

Lifestyle-related factors are linked with an increased risk of hypertension. They include high sodium intake, weight gain, excessive alcohol intake and consumption of some medications or illicit drugs, whereas the secondary causes for hypertension are include renal, renovascular, endocrine and urologic [1]

Management

There are two methods for the treatment of hypertension including non-pharmacologic and pharmacologic approaches [9]. The treatment of hypertensive patients depends on the presence cardiovascular disease, diabetes mellitus chronic kidney disease.

According to the 2017 ACC-AHA guideline, the treatment of hypertension decision depends on calculation of 10- year predicted risk of cardiovascular disease estimations (<http://tools.acc.org/ASCVD-Risk-Estimator-Plus/#!/calculate/estimate/>). Lifestyle modification is recommended for all patients with estimated risk is less than 10% for a period of 3 to 6 months. Both lifestyle modification and anti-hypertensive drugs are recommended for patients with stage 2 hypertension or with a 10-year risk for cardiovascular disease of 10% or higher or with preexisting cardiovascular disease, diabetes mellitus chronic kidney disease. A blood pressure goal of less than 130/80 mm Hg is recommended for all hypertensive patients [10].

Non-Pharmacological Therapy

Lifestyle Changes

Recommended lifestyle changes for the management of hypertension include restriction of dietary salt, weight loss if the hypertensive patient is overweight or obese, regular aerobic exercise, moderation of alcohol intake, smoking cessation, and a diet high in fruits, vegetables, and low-fat dairy products. It is believed that anti-hypertensive effect of lifestyle change can be equivalent to drug monotherapy [10]. Each of these approaches is likely to decrease systolic blood and diastolic blood pressure by 3-8 mm Hg and 1-4 mm Hg, respectively [11].

Pharmacological Therapy

Despite lifestyle changes, if blood pressure is still $\geq 140/90$ mm Hg, pharmacologic interventions should be initiated. Anti-hypertensive drugs include angiotensin converting enzyme (ACE) inhibitors, angiotensin receptor blockers (ARBs), diuretics, calcium channel blockers and beta-blockers.

Based on ESH/ESC hypertension guideline, grade 1 hypertensive patients with low/moderate cardiovascular risk can start the anti-hypertensive medications with monotherapy as initial treatment [12]. The first-line medication in the treatment of hypertensive patients can be selected from one of the four major drug classes (thiazides, calcium channel blockers, ACE inhibitors and ARBs) [1,13, 14].

Table 2: *First-line antihypertensive drugs*

Drug names and classes	Dose	Indications	Side Effects
Thiazide-type diuretics		First-line therapy or add-on as second or third agent	Hyponatremia, hypokalemia, orthostatic hypotension,
Chlorthalidone	12.5-25 mg once daily		
Hydrochlorothiazide	2.5-50 mg once daily		
Indapamide	1.25-2.5 mg once daily		

ACE inhibitors			
Benazepril	5-80 mg/day, in one or two doses	First-line therapy or add-on as second or third agent; CKD with albuminuria; congestive heart failure; after myocardial infarction	Combination with ARB or direct renin inhibitor; hyperkalemia; may cause serum creatinine elevation in patients with CKD (chronic kidney disease) or bilateral renal-artery stenosis; angioedema is infrequent but is 2 to 4 times as common among blacks as among whites; contraindicated in pregnancy.
Fosinopril	10-80 mg/day, in one or two doses		
Lisinopril	5-40 mg once daily		
Moexipril	7.5-30 mg/day, in one or two doses		
Perindopril	4-16 mg/day, in one or two doses		
Perindopril	10-80 mg/day, in one or two doses		
Ramipril	2.5-20 mg/day, in one or two doses		
Trandolapril	2-8 mg/day, in one or two doses		
ARBs			
Azilsartan	40-80 mg once daily	First-line therapy or add-on as second or third agent; CKD with albuminuria; congestive heart failure; after myocardial infarction; alternative for patients with chronic cough or ACE-inhibitor-associated or cough	Combination with ACE inhibitor or direct renin inhibitor; hyperkalemia; may cause serum creatinine elevation in patients with CKD bilateral renal-artery stenosis; contraindicated in pregnancy. Patients with history of angioedema with an ACE inhibitors can receive an ARB beginning 6 weeks after ACE inhibitors discontinued
Candesartan	8-32 mg/day, in one or two doses		
Eprosartan	600 mg/day, in one or two doses		
Irbesartan	150-300 mg once daily		
Losartan	25-100 mg/day, in one or two doses		
Olmesartan	20-40 mg once daily		
Telmisartan	20-80 mg once daily		
Valsartan	80-320 mg once daily		
Calcium-channel blockers			
Dihydropyridine type		First-line therapy or add-on as second or third agent; no effect on serum creatinine level; minimal effect on cardiac output	Edema of the legs and feet; may worsen proteinuria; may worsen left ventricular outflow tract obstruction associated with dose-related pedal edema, which is more in women than men.
Amlodipine	2.5-10 mg once daily		
Felodipine	2.5-10 mg once daily		
Isradipine	5-10 mg/day, in two doses		
Nicardipine ER	5-20 mg once daily		

Nifedipine ER	30-120 mg/day, in one or two doses		
Nisoldipine ER	17-34 mg once daily		
Nisoldipine ER	20-60 mg once daily		
Nondihydropyridine type			
Diltiazem SR	180-360 mg/day, in two doses	Tachycardia, left ventricular out-flow tract obstruction, hyperdynamic cardiac function migraine prophylaxis	Constipation; heart block if used in combination with, beta-blocker.
Diltiazem ER	120-480 mg once daily		
Verapamil SR	120-480 mg/day, in one or two doses		
Verapamil delayed-onset ER	100-480 mg once daily		

Monotherapy

Monotherapy is successfully decrease blood pressure in most patients with mild primary hypertension. However, monotherapy is not effective in reducing blood pressure than 20/10 mm Hg. In this group patients the combination of wo antihypertensive drugs is recommended [6].

Renin Angiotensin Aldosterone System (RAS) Blockers

RAS blockers have been reduced cardiovascular mortality and incidence of the incidence of end-organ damage [15]. ACE inhibitors and ARBs are the first-line drugs in the management of diabetic hypertensives hypertension [16].

Diuretics

Diuretics increase the excretion of renal sodium and water [17]. Diuretics have improved cardiovascular outcomes and reduce risk of stroke [18]. Thiazide and thiazide-like diuretics have been the gold standard treatment for primary hypertension [19]. According to the JNC-7, thiazide diuretics are first line drugs to treat hypertension, either alone or in combination with other classes of anti-hypertensive drugs [20].

Calcium Channel Blockers

Calcium channel blockers are most commonly used antihypertensive drugs. These group of antihypertensive drugs have potent antihypertensive effects. Calcium channel blockers had efficacy in decreasing cardiovascular morbidity and mortality among hypertensive patients [21].

Calcium channel blockers are generally categorized into two groups as dihydropyridine and non-dihydropyridine groups. as dihydropyridine and non-dihydropyridine groups. Non-dihydropyridine calcium channel blockers are more negatively chronotropic and inotropic compared to the dihydropyridine group. This group of calcium channel blockers are not recommended as first-line drugs in the treatment of hypertension. According to the NICE guidelines (National Institute for Health and Care Excellence), calcium channel blockers can be used as first-line therapy among hypertensive patients older than 55 years [10].

Beta Blockers

The 2013 ESH/ESC guidelines recommended that the use of beta blockers as one of the first-line medication in the treatment of hypertension [12]. However, the 2014 NICE hypertension guidelines recommended that beta-blockers should not use as first choice anti-hypertensive drugs. Beta-blockers can be used as additional therapy to decrease blood pressure and this group of antihypertensive medications are useful in preventing recurrent coronary artery disease [22].

Alpha Blockers

Alpha blockers are associated with an increase the risk of cardiovascular events Therefore, alpha blockers are not recommended as the first-line drug for hypertension [19]. These drugs include: Prazosin, Terazosin and Doxazosin are used only older hypertensive patients with benign prostate hypertrophy [23].

Combination Therapy

A combination therapy is recommended in those patients with a systolic blood pressure >20 mmHg and/or a diastolic blood pressure >10 mmHg above the goals and hypertensive patients at high cardiovascular risk [24]. There are different combinations of antihypertensive drugs. Commonly used combinations of antihypertensive drugs are ACE inhibitors or ARBs and calcium channel blockers or diuretics which have fully additive blood pressure reduction [25]. However, combinations calcium channel blocker and diuretics or beta-blockers and RAS blockers do not have additive blood pressure reduction effects [26].

Conclusion

According to the 2017 ACC-AHA Guideline, hypertension is defined as systolic blood pressure systolic blood pressure of ≥ 130 mm Hg or diastolic blood pressure of ≥ 80 mm Hg. The treatment of hypertension is included pharmacologic and non-pharmacologic approaches. Anti-hypertensive drugs include angiotensin converting enzyme ACE inhibitors, ARBs, diuretics, calcium channel blockers and beta-blockers. A combination therapy is recommended in those patients with a systolic blood pressure >20 mmHg and/or a diastolic blood pressure >10 mmHg above the goals and hypertensive patients at high cardiovascular risk.

Acknowledgement

Our study project was subsidized by the Terumo Foundation for Life Sciences and Arts.

Conflict of Interest

None

Bibliography

1. Taler, S. J. (2018). Initial Treatment of Hypertension. *N Engl J Med.*, 378(7), 636-644.
2. Cappuccio, F. P. & Capewell, S. (2010). How to cut down salt intake in populations. *Heart*, 96(23), 1863-1864.
3. Muntner, P., Carey, R. M., Gidding, S., Jones, D. W., Taler, S. J., *et al.* (2018). Potential US population impact of the 2017 ACC/AHA high blood pressure guideline. *Circulation*, 137(2), 109-118.
4. Kearney, P. M., Whelton, M., Reynolds, K., Muntner, P., Whelton, P. K. & He, J. (2005). Global burden of hypertension: Analysis of worldwide data. *Lancet*, 365(9455), 217-223.
5. Mills, K. T., Bundy, J. D., Kelly, T. N., Reed, J. E., Kearney, P. M., *et al.* (2016). Global disparities of hypertension prevalence and control. *Circulation*, 134(6), 441-450.
6. Weber, M. A., Schiffrin, E. L., White, W. B., Mann, S., Lindholm, L. H., *et al.* (2014). Clinical practice guidelines for the management of hypertension in the community: a statement by the American Society of Hypertension and the International Society of Hypertension. *J Clin Hypertens (Greenwich)*, 16(1), 14-26.
7. Monwarul Islam, A. K. M. & Majumder, A. A. S. (2012). Hypertension in Bangladesh: A review. *Indian Heart J.*, 64(3), 319-323.
8. Bolívar, J. J. (2013). Essential hypertension: An approach to its etiology and neurogenic pathophysiology. *International Journal of Hypertension*, 2013, 547809.
9. Schellack, N. & Naicker, P. (2015). Hypertension: a review of antihypertensive medication, past and present: review. *SA Pharm J.*, 82(2), 17-25.
10. Turgut, F., Yaprak, M. & Abdel-Rahman, E. (2016). Management of hypertension: Current state of the art and challenges. *World J Hypertens.*, 6(1), 53-59.
11. Whelton, P. K., Appel, L. J., Espeland, M. A., Applegate, W. B., Ettinger, W. H., *et al.* (1998). Sodium reduction and weight loss in the treatment of hypertension in older persons: a randomized controlled trial of nonpharmacologic interventions in the elderly (TONE). TONE Collaborative Research Group. *JAMA*, 279(11), 839-846.

12. Mancia, G., Fagard, R., Narkiewicz, K., Redán, J., Zanchetti, A., *et al.* (2013). Practice guidelines for the management of arterial hypertension of the European Society of Hypertension (ESH) and the European Society of Cardiology (ESC). *J Hypertens.*, 31(7), 1925-1938.
13. The ALLHAT Officers. (2002). Major Outcomes in High-Risk Hypertensive Patients Randomized to or Calcium Channel Blocker vs Diuretic. *J Am Med Assoc.*, 288(23), 2981-2997.
14. Lloyd-Jones, D. M., Morris, P. B., Ballantyne, C. M., Birtcher, K. K., Daly, D. D., *et al.* (2017). Focused Update of the 2016 ACC Expert Consensus Decision Pathway on the Role of Non-Statin Therapies for LDL-Cholesterol Lowering in the Management of Atherosclerotic Cardiovascular Disease Risk: A Report of the American College of Cardiology Task Force on Expert Consensus Decision Pathways. *J Am Coll Cardiol.*, 70(14), 1785-1822.
15. Brenner, B. M., Cooper, M. E., de Zeeuw, D., Keane, W. F., Mitch, W. E., *et al.* (2010). Effects of losartan on renal and cardiovascular outcomes in patients with type 2 diabetes and nephropathy. *N Engl J Med.*, 345(12), 861-869.
16. Viswanathan, V. & Ganesh, J. (2011). Management of diabetic hypertensives. *Indian J Endocrinol Metab.*, 15(Suppl4), S347-S379.
17. Oh, S. W. & Han, S. Y. (2015). Loop Diuretics in Clinical Practice. *Electrolytes Blood Press*, 13(1), 17-21.
18. Mishra S. (2016). Diuretics in primary hypertension - Reloaded. *Indian Heart Journal*, 68(5), 720-723.
19. Antihypertensive T, Treatment L. (2000). Major cardiovascular events in hypertensive patients randomized to doxazosin vs chlorthalidone: the antihypertensive and lipid-lowering treatment to prevent heart attack trial (ALLHAT). *ALLHAT Collaborative Research Group*, 283(15), 1967-1975.
20. Chobanian, A. V., Bakris, G. L., Black, H. R., Cushman, W. C., Green, L. A., *et al.* (2003). Seventh report of the Joint National Committee on Prevention, Detection, Evaluation, and Treatment of High Blood Pressure. *Hypertension*, 42(6), 1206-1252.
21. Staessen, J. A., Fagard, R., Thijs, L., Celis, H., Arabidze, G. G., *et al.* (1997). Randomised double-blind comparison of placebo and active treatment for older patients with isolated systolic hypertension. The Systolic Hypertension in Europe (Syst-Eur) Trial Investigators. *Lancet*, 350(9080), 757-764.
22. Law, M. R., Morris, J. K. & Wald, N. J. (2009). Use of blood pressure lowering drugs in the prevention of cardiovascular disease: meta-analysis of 147 randomised trials in the context of expectations from prospective epidemiological studies. *BMJ*.
23. Mathur, R. P., Nayak, S., Sivaramakrishnan, R. & Jain, V. (2014). Role of Alpha Blockers in Hypertension with Benign Prostatic Hyperplasia Epidemiology of Hypertension. *J Assoc Physicians India*, 62(9 Suppl), 40-44.

24. Carolina Guerrero-García & Alberto Francisco Rubio-Guerra (2018). Combination therapy in the treatment of hypertension. *Drugs Context*, 7, 212531.
25. Suzuki, H., Shimada, K. & Fujiwara, K. (2015). Antihypertensive effectiveness of combination therapy with losartan/hydrochlorothiazide for 'real world' management of isolated systolic hypertension. *Ther Adv Cardiovasc Dis.*, 9(1), 10-18.
24. Taddei, S. (2015). Combination Therapy in Hypertension: What Are the Best Options According to Clinical Pharmacology Principles and Controlled Clinical Trial Evidence? *American Journal of Cardiovascular Drugs*, 15(3), 185-194.